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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
EH AP (Sample Submitted By) ;o RELE%EF T2 (LUDAVI INTERNATIONAL CORP. )

. & 4-(Sample Description) :  LUDAVI WATER BOTTLE LID (LUDAVI #b% -ks#xig#)

&1t 7 (Sample Material) : PP
% A B (Country of Origin) : o (TAIVAN)
Jz ¢ p #p (Sample Receiving Date) : 2016/06/28
B2 B¥ (Testing Period) : 2016/06/28 TO 2016/07/06

B2 £ (Test Requested)
BRFE A S ERMNE R FF TS gL (FDA) 21 CFR 177.1520 (c) 1. la. & {7 RI5E. RIFFIE P SRR
2% 4 #. / As specified by client, the sample(s) was/were tested with reference to U.S. Food and Drug
Administration (FDA) 21 CFR 177.1520 (c) 1.la. Please refer to result table for testing item(s).

BEE 2 % (Test Results) t R T - F (Please refer to next pages).
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 Dok

# % (PINK PLASTIC)

7 #ic(Page)

20of 3

i i (PASS)

PIAIE P
(Test Items)

L
(Unit)

R
(Method)

=k R

R
(MDL)

B3
(Result)

No. 1

g

(Limit)

% & / Density

g/cm?®

%% % ®WFDA (CFR) Title 21,
Pt 177.1520 (2015). / With
reference to CFR Title 21,
Pt 177.1520 (2015)

0. 886

0.880~0.913

“5 8L / Melting point

%% % ®WFDA (CFR) Title 21,
Pt 177.1520 (2015). / With
reference to CFR Title 21,
Pt 177.1520 (2015)

167. 64

160~180

# :x(Note) :
1. 0.1wt% = 1000ppm ; mg/kg = ppm
2. MDL
3. "-" = Not Regulated (& *# &)

Method Detection Limit (= % # pl4&*2 &)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions
o the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
at the time of its intervention only and within the limits of rhrrr instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
saction documents. This document cannot be reproduced, except in full, without prior written approval of the

draw
findings

to a transaction from e xercising all their rights and obligations

under the t

for Electronic Documents at

Attention is

Company. Any unauthorized alteration, for gery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

Unless otherwise stated the results shown in this tes st report refer only to the samp

1an 7th Road, New Taipei Industrial Park, \
1+886 (02)2299 3939 f\?HG\OZ 2299 3237

w Taipei City, Taiwan

FA AR

150 5k
297t

Member of the SGS Group




SGS

GEL
Test Report

LUDAVI, INC. OO0 O A
13484 HOLIDAY DRIVE, SARATOGA, CA 95070, U.S.A.

5.7 (No. ) : CT/2016/61113 p 2 (Date) : 2016/07/06 7 #c(Page) : 3 of 3

X BY Y doy BEEERT 0 REATFFRERAZES/NE X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 4g 2 2 & (End of Report) *x
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